EXPRESSION OF INTEREST A/E SERVICES

WEST VIRGINIA DIVISION OF NATURAL RESOURCES
CANAAN VALLEY RESORT WASTEWATER IMPROVEMENTS

WV UL iASING
DIVISION

- STIFFLER

Y ... ..o
THE EXPERIENCE g0 winl, OELICES | CATED THROUGHDUT PENNSYLVANIA
THE APPROACH 24 iiedd, 1.888.696.6280+ STIFFLER-MCGRAW.COM




B C
STI FF LE R 1731 N. .IJ-SL?ATA?TJ:;:
L 1Y MCG RAW HOLLIDAYSBURG, PA 16648
TeL: .696.
—— A%, 814,696,694

February 19, 2019

Mr. Guy Nisbet

State of West Virginia

Dept. of Administration, Purchasing Division
2019 Washington Street, East

Charleston, WV 25306

Re: Solicitation #: CEOI 0310 DNR 1900000001
AHE Services for Canaan Valley Resort Waste
Water Improvements

Dear Mr. Nisbet:

Stiffler McGraw (SM] appreciates this opportunity to be considered for selection to provide
[...]
requirements of the final plans, specifications, and the contract documents and judge the
performance there under of the contractor.

Based on SM on-site observations as an experienced and qualified design professional and on
our review of the contraciors applications for payment and the accompanying data and
schedules, shall advise WV DNR as to the amount owing to contractor(s) and indicate whether
he/she approves such amount per month; such approvals for payment will be indicative to WV
DNR based on such observation and review, that the work has progressed to the point indicated
and that, to the best of knowledge, information and belief, the quality of the work is in
accordance with the final plans, specifications, and the contract documents.

Conduct monthly progress meetings and distribute minutes of all meetings.

Prepare and provide a set of reproducible mylar records and three (3) copies of drawings
showing those changes made during the construction process, based on the marked-up prints,
drawings, and GPS data point furnished by WV DNR inspectors to $M and which we consider
significant. This information shall be made available to WV DNR in hard copy and electronic
AutoCAD format.

Provide final construction certification, including final certification and approval of all funding
agencies.

Canaan Valley Resort Wastewater Improvements

West Virginia Division of Matural Resources




JOHN C. CLABAUGH, P.E.

Sr. Project Manager

RELATED PROJECT EXPERIENCE

John serves as a Sr. Project Engineer at Stiffler McGraw. His 16 years of experience encompasses
the planning, preliminary design and final design for municipal infrastructure projects including
water and wastewater treatment plants. He oversees bidding, construction administration,
operation startup, and grant/loan administration. He has experience completing various permits,
plans and funding applications necessary to complete infrastructure projects. John has served as
Project Manager on multiple water and wastewater projects ranging in size from $10,000 to
$18,000,000. He represents six municipalities and authorities as their engineer-of-record, providing
day-to-day consulting services and attending meetings as needed. Project experience includes the
following:

Wastewater Treatment Plant Upgrades, Gallitzin Borough Sewage and Waste Authority,
Cambria County _

Project Manager for the design of upgrades to the existing wastewater treatment plant {0.400
MGD capacity). The upgrades included installation of SBR’s, influent pumping station, UV
disinfection system, aerobic digesters, sludge processing equipment, ADA restrooms and
chemical feed systems.

Wastewater Treatment Plant Upgrade, Municipai Authority of the Borough of Bedford,
Bedford County

Project Manager for the design of upgrades to the existing wastewater treatment plant (1.5
MGD capacity). The upgrades included installation of SBR’s, anaerobie digesters, screening
equipment, grit removal, primary clarifiers, UV disinfection system, biofilter, chemical feed
systems and solids processing equipment.

Wastewater Treatment Plant Upgrade, Freedom Township Water & Sewer Authority, Blair County
Project Manager for the design of upgrades to the existing wastewater treatment plant (0.96
MGD capacity). The upgrades included installation of equalization tanks, influent pumping
station, fine screening equipment, 4 stage BNR process, UV disinfection system, aerobic
digesters, chemical feed systems and solids processing.

Wastewater Treatment Plant Upgrades, Williamsburg Municipal Authority, Blair County
Project Manager for the design of upgrades to the existing wastewater treatment plant (0.337
MGD capacity). The upgrades included installation of SBR's, influent pumping station, UV
disinfection system, aerobic digesters, sludge processing equipment, municipal offices, locker
rooms, ADA restrcoms and chemical feed systems.

Wastewater Treatment Plant Study, Williamsburg Municipal Authority, Blair County
Completed a 537 Plan Special Study analyzing the wastewater treatment plant (0.337 MGD
capacity) for compliance with the Chesapeake Bay Tributary Strategy. The study included
analysis of alternatives, generation of cost estimates and recommendations for capital
improvements.

Wastewater Treatment Plant Upgrades, Hyndman Borough Municipal Authority, Bedford County
Project Manager for the design of upgrades to the existing wastewater treatment plant (0.73
MGD capacity}. The upgrades included installation of SBR’s, influent pumping station, UV
disinfection system, aerobic digesters and chemical feed systems. Coordinated funding
sources including an RUS loan.

Canaan Valley Resort Wastewater Improvements

West Virginig Division of Matural Resources
g




JOHN C. CLABAUGH, P.E.

FPageZ

» Wastewater Treatment Plant Study, Hastings Area Sewer Authority, Cambria County
Completed a 537 Plan Special Study analyzing the wastewater treatment plant (0.6 MGD
capacity) for compliance with the Chesapeake Bay Tributary Strategy. The study included
analysis of alternatives, generation of cost estimates and recommendations for capital
improvements.

* Water System Upgrades, Hastings Municipal Authority, Cambria County
Design, permitting, bidding and construction administration of an interconnection between the
Hastings System and Elder Township, replacement of the raw water line, replacement of the
system’s primary source of raw water, replacement of the water distribution system in the
village of Slickport and renovations to the existing water treatment facility.

» Sanitary Sewer Upgrades, Williamsburg Municipal Authority, Blair County
Design and construction administration of a sanitary sewer replacement project throughout the
Borough.

* Sanitary Sewer System Evaluation, Philipsburg Borough, Centre County
Completion of a comprehensive study of the sanitary sewer collection system throughout the
Borough. Study consisted of the completion and analysis of smoke testing, flow monitoring,
internal televisual inspection, manhole inventories and perscnal interviews. The study also
involved the analysis of several alternative solutions to the problems currently experienced by
the sewer system.

» Sanitary Sewer Replacement, Borough of Philipsburg, Centre County
Design of a four-phase replacement sanitary sewer conveyance system throughout the Borough.
Included the installation of approximately 69,900 LF of sanitary sewer pipe, manholes, associated
appurtenances and 1,365 LF of storm sewer piping.

Permits/Plans/Funding Application Experience
NPDES Permits

Erosion and Sedimentation Control Plans
DEP Water Quality Management Part || Permit
USACOE and DEP Joint Permit Applications
General Permits

Growing Greener Grant Applications
PennVEST Funding Application

RUS Funding Applications

Public Water Supply Permit Applications
Susquehanna River Basin Water Withdrawal Permit

EDUCATION
Bachelor of Science Degree, Civil & Environmental Engineering, 2003, The Pennsylvania State
University

PROFESSIONAL REGISTRATIONS / CERTIFICATIONS
Registered Professional Engineer - WV {22655, exp. 12/31/20), PA, MD

EXPERIENCE RECORD — 16 Years



LOUIS J. (LJ) SEIDEL, P.E.

Project Engineer

RELATED PROJECT EXPERIENCE

LJ serves as a Project Engineer at Stifffer McGraw. He has 8 years of experience assisting with
preliminary design, final design, securing of permits, grant/loan administration and client liaison for
municipal projects. His water and wastewater experience includes feasibility studies, preliminary
and final design, permitting, construction administration and management on the owner’'s behalf.
Land development experience includes stormwater management, Highway QOccupancy Permits, lot
layout, roadway design, grading, utility extension design, erosion & sedimentation control and
NPDES permit acquisition. He also assists clients with bidding and project management. Some of
the projects LJ has worked on include the following:

New Wastewater Treatment Plant, Burrell Township Sewer Authority, Indiana County

Project Engineer for design of a new 0.18 MGD wastewater treatment plant including process
conversion, tankage, equipment and conversion. Responsible for NPDES WQM Part |l
permitting, utility extension coordination, equipment selection, and process design.

Frenchcreek Wastewater Treatment Plant Evaluation, Frenchcreek Township Supervisors,
Polk, Venango County

Project Engineer for study to evaluate the feasibility and associated cost for the upgrades of an
activated sludge plant utilizing a trickling filter process with primary clarification for wastewater
tfreatment. The plant is designed to treat an average daily flow of 0.450 MGD.

Wastewater Treatment Plant Upgrades, Gallitzin Borough Sewage and Waste Authority,
Cambria County

Project Engineer for the design of upgrades to the existing wastewater treatment plant (0.400
MGD capacity). Replaced extended aeration with SBR treatment process. Responsible for site
design, permitting, stormwater management, plant design and equipment selection.

Wastewater Treatment Piani Improvements, indiana Borough, indiana County
Design and permitting of sludge press upgrades. Responsible for construction administration
and management of project on owner’s behalf.

Wastewater Treatment Plant - Phase Ill, Keating Township, McKean County

Project Engineer for design of new wastewater treatment plant including process, tanks and all
initial equipment and appurtenances. Responsible for all site design, stormwater management
and permitting requirements including General Permit for stream crossing, NPDES permit for
site grading, Highway Occupancy Permit for site access and land development approval.

Wastewater Treatment Plant Improvements, North Warren Municipal Authority, Warren

County

Project Engineer for design of headworks, digester and sludge pumping upgrades and
appurtenances. Responsible for NPDES Part Il permitting requirements and Erosion &
Sedimentation Control design.

Wastewater Treatment Plant Improvements, Freedom Township Water & Sewer Authority,

Blair County
Permitting {GP-11} as part of the upgrades to the existing wastewater treatment plant.




LOUIS J. (LJ) SEIDEL, P.E.

Page-2

o Water Treatment Facility Improvements, Williamsburg Municipal Authority, Woodbury
Township, Blair County
Project Engineer for the design of a new potable water disinfection facility at the current
Municipal Authority well field.

« Waterline Installation, Watco Mechanical Services, Frankstown Township, Blair County
Design and permitting (GP-5) for a 110 LF, 4" HDPE waterline installed under Brush Run.

+» Water Treatment Plant, Towanda Municipal Authority, Bradford County
Project Engineer for design of a 1.0 MGD micro filtration water treatment plant. Completed
source development of 3 wells. Responsible for permitting and design.

= Water Treatment Plant Improvements, Nanty Glo Water Authority, Cambria Township,
Cambria County
Project Engineer for water treatment plant improvements including a new dual unit 800 gpm
upflow clarifierffiltration system, construction of a backwash water supply pump station,
conversion of an existing sludge holding tank to a backwash waste equalization tank, and
installation of an on-site shallow injection well/absorption bed for disposal of backwash water
solids and plate settler overflow.

¢ Water System Improvements, Hastings Municipal Authority, Cambria County
Project Engineer for design and permitting (GP-11) for a multi-phased water system
improvements project involving existing raw water sources, conveyance, storage facilities,
water treatment plant and finished water distribution lines located within Hastings Borough and
Elder Township.

o Camp Sunshine Water Storage Tank and Access Roadway, Bedford Township Municipal
Authority, Bedford Township, Bediord County
Project Engineer for design, permitting and construction of a 522,000 gallon potable water
storage tank and 2,300 LF water main. Permitting requirements included amendment to
existing public water supply permit, FAA clearance, and Erosion & Sedimentation Control.
Responsibilities also included complete roadway design and stormwater management
design/analysis for a 1,500 LF gravel access road off Chalybeate Road (SR 1014), acquisition of
PennDOT HOP, Erosion & Sedimentation Control and NPDES permits in addition to municipal
level land development approval.

« Windy Ridge Business & Technology Park, Indiana County Development Corporation, White
Township, Indiana County
Pad grading, plans development for utility extensions, NPDES Permit for disturbed acreage,
general permits acquisition for wetland impacts associated with utility line extensions.
Completed GP-7 and GP-5 for the roadway portion of the project.

EDUCATION
Bachelor of Science Degree, Civil Engineering, 2010, University of Pittsburgh

PROFESSIONAL REGISTRATIONS
Professional Engineer - WV (22667, exp. 12/31/20), PA, MD

EXPERIENCE RECORD - 8 Years

)
—‘l
.



BRIAN D. SHURA, P.E.

Sr. Project Engineer

RELATED PROJECT EXPERIENCE

Brian serves as a Sr. Project Engineer at Stiffler McGraw for infrastructure projects including
treatment plant improvements and expansions, line replacements and extensions and drainage
improvements. He has 14 years of experience and his project responsibilities include preliminary
design; final design; PADEP, US Army Corps and NPDES permitting and construction
administration. Project experience includes the following:

s Wastewater Treatment Plant Upgrades, Gallitzin Borough Sewage and Waste Authority,
Cambria County
Project Engineer responsible for civil and process design and project management, including
evaluation of design alternatives, treatment process design, process piping and hydraulics
design, construction bidding and contract documents, shop drawing and O&M manual reviews,
coordination with resident inspection, PADEP/Army Corps of Engineers permitting, hydrologic
and hydraulic floodplain analyses, site development, grading and drainage design, erosion and
sedimentation control and post construction stormwater management. Upgrades and
expansion to the existing treatment plant (0.4 MGD capacity) inciude the replacement of the
existing treatment plant process with a three basin SBR treatment process for nitrogen and
phosphorus removal; construction of a new headworks building with fine screens, two new
aerobic digesters, an ultraviolet disinfection system; and modifications to the existing control
building. The project also includes a sewer separation/sewer line replacement throughout ithe
entire system.

= Wastewater Treatment Plant Improvements, Williamsburg Municipal Authority, Catherine
Township, Blair County
Project Engineer responsible for civil and process design and project management, including
treatment process design, process piping and hydraulics design, construction bidding and
contract documents, shop drawing and O&M manual reviews, coordination with resident
inspection, PADEP/Army Corps of Engineers permitting, hydrologic and hydraulic floodplain
analyses, floodplain mitigation design, site development, grading and drainage design, erosion
and sedimentation control and post construction stormwater management. Upgrades to the
existing wastewater treatment plant {0.33 MGD capacity) included instaliation of SBR’s, influent
pumping station, fine screening equipment, UV disinfection system, aerobic digesters, chemical
feed systems, laboratory and solids processing.

» Wastewater Treatment Plant Expansion, Freedom Township Water and Sewer Authority,
Biair Township, Blair County
Project Engineer responsible for civil and process design and project management, including
treatment process design, process piping and hydraulics design, construction bidding and
contract documents, shop drawing and O&M manual reviews, coordination with resident
inspection, PADEP/Army Corps of Engineers permitting, hydrologic and hydraulic floodplain
analyses, floodplain mitigation design, site development, grading and drainage design, erosion
and sedimentation control and post construction stormwater management. Upgrades to the
existing wastewater treatment plant {0.96 MGD capacity} included installation of equalization
tanks, influent pumping station, fine screening equipment, 4 stage BNR process, UV disinfection
system, aerobic digesters, chemical feed systems and solids processing.

£
e .
L




BRIAN D. SHURA, P.E.

Fage 2

Wastewater Treatment Plant Improvements, Hyndman Borough Municipal Authority,
Hyndman Borough, Bedford County

Project Engineer responsible for civil and process design and project management, including
treatment process design, process piping and hydraulics design, construction bidding and
contract documents, shop drawing and O&M manual reviews, coordination with resident
inspection, PADEP/Army Corps of Engineers permitting, hydrologic and hydraulic floodplain
analyses, floodplain mitigation design, site development, grading and drainage design, erosion
and sedimentation control and post construction stormwater management. Upgrades to the
existing wastewater treatment plant {(0.73 MGD capacity) included installation of SBR's, influent
pumping station, UV disinfection system, aerobic digesters and chemical feed systems.

Wastewater Treatment Plant Improvemeiits, Municipal Authority of the Borough of Bedford,
Bedford County

Project Engineer responsible for civil design of a 1.5 MGD Sequencing Batch Reactor
wastewater treatment plan, including PADEP/Army Corps of Engineers permitting, hydrologic
and hydraulic floodplain analyses, site development, grading and drainage design, erosion and
sedimentation control, and post construction stormwater management.

Wastewater Treatment Plant Improvements, North Warren Municipai Authority, Warren
County

Project Manager responsible for civil and process design and project management to renovate
an existing treatment plant {0.75 MGD capacity). The scope of the project involves the
construction of a headworks building and installation of new screening equipment, two aerobic
digesters, the conversion of the existing anaerobic digester to a sludge hoiding tank,
modifications to the existing control/office building and installation of all necessary equipment,
piping and appurtenances.

Water Treatment Facility Improvements, Williamsburg Municipal Authority, Woodbury
Township, Blair County

Project Engineer for the design of a new potable water disinfection facility at the current
Municipal Authority well field. The project involves the construction of a modern masonry
structure to house the chemical feed equipment as well as serve as an office space for the
operator; updates to the flow monitoring equipment, the installation of modern pump controls,
and online chlorine residual monitoring equipment.

EDUCATION
Bachelor of Science Degree, Civil Engineering, 2005, The Pennsylvania State University

PROFESSIONAL SOCIETIES
American Society of Highway Engineers

PROFESSIONAL REGISTRATIONS
Registered Professional Engineer — PA, NY

EXPERIENCE RECORD - 14 Years




TODD L. BANKS, P.E.

Sr. Project Manager

RELATED PROJECT EXPERIENCE

Todd serves as a Sr. Project Manager at Stiffler McGraw. His 19 years of experience encompasses
the preliminary and final design and construction administration of infrastructure projects including
sanitary sewer, storm sewer and water line projects and treatment systems. He oversees bidding,
construction administration, and grant/loan administration. He has experience completing various
permits, plans and funding applications necessary to complete various line projects. Todd has
served as Project Manager on multiple projects ranging in size from $10,000 to $27,000,000. He
represents seven municipalities and authorities as their engineer-of-record, providing day-to-day
consulting services and attending meetings as needed. Project experience includes the following:

Sanitary Sewer Replacement Project, Clearfield Borough, Clearfield County

Project included the replacement of approximately 120,000 LF of sanitary sewer mainline, 3,000